XCERFIICZDHRABTZR BHRAICHEDTRICEBFEL TS,
Before beginning assembly, please read these instructions thoroughly.

ULTIMARB7

X:l( g ﬂ :‘_/A.\I —~ g Development and testing supported by the
Team Kyosho Internationa! drivers and the X-Gear team.

xpExperience the perfectec

y THE FINEST RADIO CONTHOL MODELS

- 4 771 <YRB7
KYOSHG: 5T / ERERAAE

MoiorSoris INSTRUCTION MANUAL
B X INDEX

OZ 2D D;FEEIA/ SAFETY PRECAUTIONS

Oy ~DfticZ3 % %% ITEMS REQUIRED FOR OPERATION

@ 7ORD%fE RADIO PREPARATION

OfHIITHIMN;EE BEFOREYOU BEGIN

0> —7Z/\—VEEX ARRANGEMENT OF PLASTIC PARTS ON RUNNERS
O K{EDFEIIT ASSEMBLY

@ »fZX EXPLODED VIEW

®@tzvr>J¥—hk SET UP SHEET

@ ANRT/)\—=Y « A7 3>/){—=Y )X~ SPARE PARTS & OPTIONAL PARTS

N BE2DHDIEHE /A\ UNDER SAFETY PRECAUTIONS

C DERIRMIERIIIETIEH Y FEA! This radio control model is not a toy!
Q@ DEMIEE WVEREZRIET 2L SICREISNTWE T, I TITHNENGRA @1t is highly recommended that first-time builders seek advice of
& BEERER<A> TWBAIRT RNNA REZIFERICHII TTL I, experienced modelers before beginning assembly.
@O/ NEWVWEBENHB DD T, L THEEISHBEDFENE ENBWFITHT R I B> @Assemble this kit only in places out of children's reach!
TLIEE W, @Take enough safety precautions prior to operating this model.
OFHN U TEUDIBEAIE., A—DEHREEZ TELEHRLTHS, EFEDH - You are responsible for this model's assembly and safe operation!
THREULHLES W, @Always keep this instruction manual ready at hand for quick
Q@HTI T, HEEHNVNDTHESNBLSICATICRFEL TS FEW reference, even after completing the assembly.
@Y AVRRICINA LU TERICERUAEL &£ S0 @Taking out liability insurance is recommended.

KEURRRD, FERAEELET 2HENHB D ET, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. No.34303
© Copyright 2018 KYOSHO CORPORATION / AU r s a5 ’

34303-T01




ZEND-HD;FEZEIE SAFETY PRECAUTIONS

T - EITOREICBL T BFHEALIZELN,
Please read carefully before assembling and operating your model.

2577 CEBPRRICERGEENRET DAREMNHIBRERLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bitv—2 CEBWOBEBEOREEL SO, LoTEIVWTFHENWIEERLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ COBEMIT. AW LGEREMERTY, ETEHYFEA!

This product is a fully functional radio control model. It is not a toy!

Q@ DNERZEELL-OIC, ETFIOMITY, ETEDOAVTF VR 7T a3 vORBBREEBIHVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 NLAIHBHOPEBXDOE T, BLAZRS EARSHERSAN. RROK (BRR) RhOARENHY TS,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBREREICIIRS F-OICTROBIEZ., T HFY 3L,
In order to operate the model safely, adhere to following instructions:

CORAEFLHVEEROHARICERGHEENRET SARERNHSBERERLET,
*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:

4 [>\
5 DR
S5
a

—/

2 ®
A \
= ul f,
it
PROHIBITED

PN TCHICHTHRAZERBETHREA SV, F, M TIITE BB - DRITIEFC LGN TEEL,
haAlE, BREEZRBCHM>TWAANIZT RS REZ(TREREICHEITLS RIELRENGEDREICEY FT,
&L, Never reverse connection nor disassemble batteries.
Before you begin, read the manual thoroughly. First time builders should It may lead to damage and leakage.

seek advice from modelers who have experience in assembling models.

<FE>
~— < Caution >

COB&RE TERBRITHEFZEARCH—] £H-2TVEYT, A TRUVETICHHIBREREEZLEL LFEFTOT, MR,
ETHOBBICEVWTEHELIMET, £, BRI IE—F— GIF) [CTE>TRRERE—FIHFET ., ETESLT
FEADRCHY—F v FTIT3&LIICLTLIEELY,

This R/C car is designed for advanced users and competitive racing. A degree of skill is required for the assembly and
operation of this model and any damage to the model either during assembly or operation is the at the user’s risk and
responsibility. Also, depending on the motor (sold separately) used, the car can run at extremely high speeds. Only

run this model at a designated R/C track or circuit.

Vs




ik

PROHIBITED

P NSEERERAS, ENSTEHRAHYFETOT, +EFBL TS,
Flz, NEIBBFHROVWDIEATOESE - REFS(FTLEELY,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

31

PROHIBITED

P JOREFROEMZREHN DI,
BMNE->TLHEAY AN TELLAY REVPEHRORRAIC
BYES,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

P ETE B TIEWL A LSRR,

e
GT\ H >

ik
PROHIBITED

Pl - ASH - YHROFL TIHEETSRAEVTLESL,
BEHORREBYES,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

2k
PROHIBITED

P-EOBENEH LU,
FCILETERLELTRAZRANTLLES N, RETHAOEFETSE
3 & BORHEBEOERORREICEY ET.
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

2k

PROHIBITED

1. RRDEL . 2ERE,
2.ERN, BFENEC B,

HANHTAESEBIRAICHEYET, £z, WECDHOLEZY, thADKRITHEYET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

1. in residential districts and parks!
2. indoors and in limited space!

* Non-observance of the above may be cause for personal injuries and property damages.

[GVAN



-
2R A
=R
A Warning !
\_
4

BROTAEORBIRFILDI=H. RO EEZBTETFY S,

*In order to avoid accidents and personal injury, be sure to observe the following:

2k
" PROHIBITED
RIE BITTE NIEMALS
PROHIBITED NE PAS FAIRE
PROHIBIDO
P EER L TLDEDIC, IEOMREEANGBNTLEEN,
Do not put fingers or any objects inside rotating and moving parts!

P ETHRDE—F—PRE—FaY FO—5—[FB{HE>TLADT,
IhoBENTLEEWL, Y7 FOBALRHY ET .
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.

. J
4 e
FE FCORBETLRVWEEEREOREE L. MESEHIRETIBNIHY ET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation
\_
e

=414
P Hva—PysR—,
{2aLy,

PROHIBITED

FIANR—RETEORYFWLICIF+HHERELT
All tools require careful handling to avoid injury.

P ZETHHEEEENDBRRICTEEL. EXET-TLESL,
Painting must be done only in a well-ventilated area.

N




ON

P ETHRA, ETSERVBELTERRAS v FEOFFICL, BEREZE
BOBBERMYSN LTS, REFHOERORESR - RFN G ERRKR
BEENHYET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

ik
PROHIBITED

B7UTFORGBTYHETHBANSY FTOTEMEITED Y
LIEWTLIZELY,
Do not point the antenna towards another person.

ik
PROHIBITED
P ETRIE. BTRT 4 EEFL TS,
Always run your car with the body shell mounted!
%1k
PROHIBITED

P TRDIBHTOETIE. BEOREICAYETDTHEOHEZEL,
U —IABTEIBENEATNSEC S,
L, B, BROZNEC S,
CKP=FEY, BIL
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

31

PROHIBITED

P CRLES DA TIRETSERVTLESL,

BEICEYVIVFO—LFETREDRERICAYET,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

2ik

PROHIBITED

P EENEL LA OEENEWVGHLZETRABMOREIXLLENT
{FZEly,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHIHIC, BEOEREIBEATOEONERL TS,
Check all screws, nuts etc. on a regular basis for looseness.

P-WEA TS 3 V=Y LS OMABCERDBEE LTS,
HEORRELYET,
Do NOT install any option parts not made by Kyosho for this model.

To avoid causing irreparable damage, do NOT attempt any modifications.

a1\



Fv MOMUICZER XD (1) ITEMS REQUIRED FOR OPERATION (1)
2F v RV U THERBERIRNE (TRR) LB

. N
2ch with electric speed controller and 1 servo radio control set WA{ERA/ Y T

Battery (For Transmitter)

WFFERAL TS, (M ERLSMEREL)
:£== CAUTION: Only use a surface radio with 2 channels and electric
= speed controller! (Any other radio is prohibited!)

.Ca)jF'y I‘[:[iza:‘\"s 7‘”/7s jﬁ:% T -, v .~ ™
pIuRsRETe. AU BATESY—1F - BEM- 7O TFA X

@EISHEIT(ER T 4 ‘y; BATENDEL Stick-ty_pe Suitable servos, receiver & electric speed controller
B4 THBYETH, BFADE(Tx  2chradoset Y Or
AELTLESL, Electric speed controller

® JORDEIKLNE, TARIZFEDERA
E5SEITLTLIEELY,

f wtm (BEBEA) OTAR QFryoRLT7UoTHH) €y b %

20~29mm
@This kit requlrfes a2 channel radio BN ELAAT 1~36mm
con-trol set with electric speed 2F v o )LFOR &/
controller. Wheel-type 38~41mm 18 20mm 36~43mm

@Use stick-type or wheel-type transmitter, 2ch radio set
whichever suits you best.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

mEEn < O
Receiver W
M
29~32r&/ |
43~48mm

EIT+HRE#ANY T —
Operation/Receiver Battery and Charger for Battery

W74V YRNy T —

O\ yT—( HATEDETLREROERE LT 7.4V Li-po Battery
EWET,
A single battery powers operation and receiver.
Batteries listed at right are suitable. va—rEA47
Short Type
E—4— BAX A F—RARUD
Motor Tire / Wheel / Inner Sponges
Y OAFy MIFEAYV, A VF—RARVDEFEF

nNEBA., MOINF—ADEA Y., 1 VF—R
RUODERABELTLIESL,

@This kit does not supply tires and inner Sponges.
Use tires and Inner Sponges for 1/10 buggy.

TSV LRE—H— 75T~ 17.5T
@Recommended
Brushless Motor : 7.5T «~ 17.5T

E-4> ¥y (48EvF) FN—=K A

Pinion Gear (48 Pitch) Shock Oil
No.UM320C / UM321C / UM322 / UM323 #100~#7000
No.UM324C / UM325C / UM326 / UM327 SIL0100~SILO800
No.UM328 / UM329 / UM330 / UM331 | silooo-s~SiLosso-8
No.UM332 / UM333 / UM334 / UM335 SIL1000~SIL7000

(H22 . 20~35T)
(Recommended : 20~35T)




Fv rOMICESLZ DY (2)

HMITITREGIR

Tools required

ITEMS REQUIRED FOR OPERATION (2)

A HERATHTEOIRLICE, +EELTIESLY,
— CAUTION: Handle tools carefully!
=]

EE
Fy rZIA-TWAHIE — MG TR
TOOLS INCLUDED Tools

BABLUF : _ :
Mo ) WARKS A\~ WY W R h :
2.0mm Ej (1.5mm, 2mm, 2.5mm) Scissors : Instant Glue S :
2.5mm Hex screwdrivers . No.96154 ay :
(1.5mm, 2mm, 2.5mm) ¢ KYOSHO RR& L4 L— E :
E4=LoF O =K ) . KYOSHO Special Glue .
Cross Wrench (small) S .
N ESL=RL :
. Screw Cement :
= s o M = SCREW .
WBSoARVF BhyvR—F47 . No0.96178 — ‘CEMENT } .
Needle Nose Sharp Hobby Knife S Ov4 44 k(h3&E/10cc) 5
I Loctite (Medium Strength / 10cc) .
N (77777777777 aiiiiin_] . .
WNATITVRADIT) » TreY————— | . :
High Diff. Grease (Clear) :  No.36219/36219P .
POSPFATIYD—R— :
ST =EAR ¢+ SP KNIFE EDGE REAMER .
mux : ——1|[ &= [[1 :
BATT5T7A R TFITIR(R) Grease : — 111 :
High Graphaite Grease (Black) Sai=( E : E
¢ FRIIARET, B~ 15mmORHITATESLIETT, E
A= el + No need to pre-drill! Drills neat 1 ~ 15mm holes directly! :

JO0RD#EfE PREPARE RADIO TRANSMISSION

@/ E TOIEREIC LI > Ty UET,

Set up the radio as explained below.

ON
OFF ~

W/\y7)—
@ E]H] Battery
i

[ ~~ &
Lo I
8] e =
=] S
= al TN
LCI mX(yF mE—5—
Switch Motor
\@ON
1] oFF
o e
ﬁ WX{EHE . & [ — Antenna
Transmitter too i B | ME{ER
B Raceiver
WA TAVTRATAVY

@iLD B

=—=) Binding Stick
@START

EERICERELY N B,
H—IR/ESCO—RZRIEHIT OB,
NULERRICEY NS B,

B 2 EEOZAYFEAND,

INyT ) —EESCEERY 2.

B EscozryFEANS,

IAYT42 TS 2,

B Escatyh7yTT 3,

Bl hUA—%EED U TE—Y DBV TV \ER.
N RILVEBMLTH —ROB N T WS HER,

| JiSekaliss

ESCORAyF %)%,
EEED Ry F &S,

Al

~

Insert batteries into the Transmitter.

Connect the Servo/ESC Plug to the Receiver.

Set trims of transmitter to center.

Switch “ON” the Transmitter.

Connect the Battery Plug to ESC.

Switch “ON” the Electric Speed Controler.

Binding

B Setup the ESC

Operate the Throttle Trigger to check if the Motor move correctly.
Operate the Steering Wheel to check if the Servo move correctly.

@FINISH

Swith “OFF” the Electric Speed Controler.
Swith “OFF” the Transmitter.




I CHIDEE (1)  BEFORE YOU BEGIN (1)

1 M TORICTRERDZEITEELTLESL,
Before assembling, please read the following carefully:

-
I+
-
T
-
+
-
+
[+
=

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

i

O _DAELZRHH. BEZEMRT D, @First, read this instruction manual and familiarise yourself with the model’'s
@Y FOHNBLEHEN DD, construction.
XA—FR. TEAHYFELE., BEVKRDODBRFEE. @ Check the kit contents. Should any parts be missing, contact the retail shop from
Lt M —H—MRE) FTTEEIIZEL, whom the model was purchased.
QNS HBRADOHOY A XEMBEZILVESIZT B, @ Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
#S5EICLTHRLENGHEITS, before fitting to ensure that you are installing the correct parts.
@TPERE#HDHEEL - - - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
B HNEL CHHRANEEINBETHDOTLLEEL, However, be careful not to overly tighten TP screws as the threads may be
FEL, MRENERTEETHDD EERBENEAYET, damaged.

2 Fw MK BORIANES EXL/IMIEHMALZCAS>TVEY, SAZICKRETRAHY FTOTHRLTHSHITT
{F2EW, £z, ERFBEIEDHICA>TVE3DEHYETDT, FiHELTHHENCLESLY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot XNiESHE @ /R DY A Xl

SCREWS OTHER HARDWARE

REUAYHIRER HIAYIRER 3x12mm E X 3mm Ty —-Fvyk E4 EY VY

Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring
(frmmm I (oo — - s @3mm@ o

12mm
FrvTER Yy FEX
Cap Screw Set Screw
3x12mm Y S EX 5x10mm A& - RFY2G 58mm EOR—L

W mm F/H Screw Metal Bushing - Ball Bearing Pillow Ball

5

- @ Orm
=T o0 &

@

[¢)]




I TRINDFE (2) BEFORE YOU BEGIN (2)
B EOL Ny
3

How to read the instruction manual:

( EBAfI ]

[ Example ]
No.1
1 A E °
Front Suspension -
5x10mm * %)L
Metal Bushing
1284 “\\\\\ji
c/ Q @D ”””””””””” 4
FUIEY
+ King Pin

A: COEBTHITAEH LT DIHM, A: Gives the name of the part being made and the serial number of steps for

B: /N D AR, R, ERAK. assembling.

C: v FADEGIX. N—YGRBERFITONT B: Details the key-number of parts, actual-size drawings and quantity of parts to use.
WEY, C: All parts are identified by parts Numbers. When purchasing spare

D: BAZRNTIEZLDIT—INFERIATLET, parts, identify the parts number of the part required and cross reference this to the
T— 2B L CHITHFHEDTLEEL, Spare Parts page, which shows the purchasable spare parts and the parts

numbers contained within.
D: This instruction manual uses several symbols. Pay careful attention to them
during construction.

4 SBAEIELNh TS —Y

Symbols used throughout the instruction manual, comprise:

EARLC&KSICHHITS,
Assemble left and right
sides the same way.

ERY HRE, EE L THIL TSR,
Part bags used. Pay close attention here!

3

24y MEIZTS (B,
Assemble as many
times as specified.

TJIVREESD,
Apply grease.

AIET S & DICHIT S,
Ensure smooth, non-binding
movement when assembling.

(0]
\la

g -
H = N N

mEIER, 0) ZEDIBIZHAITS, R~ &,
Note the direction ®x® Assemble in the True-to-scale diagram.
specified order.
‘ Czry 95, BIEEA & EHIA,
fé Cut off shaded portion. Must be purchased For Left.
separately!
AR, *onvIEEES, $ 2mmAORZEHIT D ) .
For Right. Apply threadlocker 2mm Drill holes with the
(screw cement). specified diameter.
\, J




5 F—H 75— YERER(1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

CCOIH7OM&EE, FRALEEA,
Shaded parts are not used.

umr17

O <o e®

C 5 ———
FE@)]#PEO]q BD (1mm)@£U5@(2mm)@ © (1mm) 2 2\ OoO
N
p
H(@)= R@)E Co
00 00 " P Ly
g g g gl Bl = UMB03B
ﬂ EHQQHQQHE
UM715 - @(g)@) | @(g}m)@

ivish@aiciole

©O ] ©O0O

(1mm) (2mm)

N N\ =\ =)\
7 N "/ N/

0000




SV —7Z/\—VEERXI(2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

- IEpOEmIE. ERLEEA.

Shaded parts are not used.

@
e
210l © 0000 0000
@ Q DA, AN,
. UM707 UM708
UM753-1B 3x7x1mm 3x7x2mm

HIE

11



70V kLY

Front Bulkhead UM129

4.8mm(S)
UM716
sal

LA256
[A)

M= |
UM716

M‘\l
e

UM716

Front 97050M
4.8mm(M)

1-S13010H
3x10mm

p——— P
2 ATTNTIA)N 1-S13006H 1-S13006H
Steering Wiper 3x6mm 3x6mm
BRG002 /@ BR 2
5x8x2.5mm Q— SXBES%mm
BRG002

UM703B

UM128
4.8mm(L)Q%
D

5x8x2.5mm
UM716\@

5x7x1mm \é @/ 5x8x2.5mm

| . BRG002

UM716
x A 5x7x1mm
Q)

UM761
Sl v,
[ UM761
3x7x1mm
3 JOYV MFRARYY Y
Front Suspension
H o -
N\ Standard

1-S53003

UM720B

1-S12605H
2.6x5mm

12

[ o

3x10mm RE AV I RER
Button Hex Screw

um129

4.8mm R—)LRAZ v} (S) B
Ball Stud (S) Black

Cm

97050M
4.8mm R—ILRXAZ v K(M)
Ball Stud (M)

O~ :
[ o

3x6mm REUAYHIRER
Button Hex Screw

5x8x25mm X7y
Ball Bearing

o~ 4

umM128
4.8mm R—JLRZ v K(L)
Ball Stud (L)

@61 2

3x7x1mm FS5H5—

OuvrosezEs > R1E
The figure which looked at
UM703B from the reverse side.

CONRE[HES,
Use this hole.

[ o

3x3mm vy FER
Set Screw

26x5mm REUAv I RER
Button Hex Screw

3x34mm v 7 k
Shaft

l I )

O socEmRT 2BaRAEE
HIZLET,
When using 30 degrees insert
the opposite direction.

G Foumizty bERE
LI,
Firmly tighten the set screw
onto the flat surface.

® 4 krup
Cr—
lﬁ:?ont<:| L—_|



TRV MARYY Y
Front Suspension

1-S33015H
3x15mm(F/H)

1-S33015H
3x15mm(F/H)

UM710

A xw—
Main chassis

Vs

-U-_TR ( )
Servo Q 13~14mm----- 1Tmm%ZEH,
~ i Use Tmm.
1-S53010 14~15mm -------- me’&ﬁﬁﬁo
3x10mm ‘@g ':‘ \:' @ Use 2mm.
970%1H AN @ 15~16mm -~ 1mmé& 2mm%EH,
S) /& 97(082)1H Use 1mm and 2mm.
¥ @ i~ o T,
Q No need
_ J
UM717
,'/ )
; Pyl
' P Q
AT L
1-W300705 PN
3x7x0.5mm ! /lq \
N ; um717
J / 5
J N 4
UM129 uMr17 5
4.8mm(S) ZFTY T Y—R
Nt 1-W300705 Steering Servo
/@ 3x7x0.5mm
e 1-S13010H
m 3x10mm
1-S13008H
3x8mm

[ o

3x15mm HS5Av s RER

A

> 124
Standard

Y — UM721
A

0.5mm

YT UTICKYERT S,
It is used by setting.

Y — UM721

A

1.0mm

4.8mm R—)LT > K ()
Ball End (S)

um129

3x8mm K2 Ay RER
Button Hex Screw

3x7x0.5mm Ty v—

Washer
@ :

3x10mm v FEXR
Set Screw

H—RAR—H— 1mm

Servo Spacer 1mm

H—IRRR—4— 2mm
Servo Spacer 2mm

1-S33008H
3x8mm(F/H)

© 9

- B2, KO, JR
- SANWA, KO, JR
F- 24N

F - FUTABA

He NATvY

H - HITEC

6 A1

3x8mm HS5Av I RXER

13



F4 FH—F
Side Guard

1-S33008H
3x8mm(F/H)

1-S5308
3x8mm

UM732

1-S33008H
3x8mm(F/H)

JAY rTyR—=TFL—+h
Front Upper Plate

1-N3024

Q 3mm
0

1-523018H 77

3x18mm

1-S13010H
3x10mm

1-S13008H

1-N3024

3x8mm

1-S13010H
3x10mm

1-S13008H
3x8mm

7Y REUN—RT—
Front Shock Stay

1-S13010H
3x10mm

1-833012H
3x12mm(F/H)

1-833012H
3x12mm(F/H)

14

[ o>

3IxX8MMHYSAYHIRER

3x8mm v FER

Set Screw
i R 2
Y
A
3x8mm 2.5mm _|

HoO-

3x18mm ¥ v FER
Cap Screw

3x8mm REUAYHAER
Button Hex Screw

CORE[FES,
Use this hole.

3x10mm K2 oAv I RER
Button Hex Screw

i 2



Y YRRy
Front Suspension

uUmM129
4.8mm(S)

UM715
3x7x0.5mm

UM715

'

7
BRGO001TS
UM715 5x10x4mm
3x7x1.0mm UM763 UM763 /
5x7x2mm BRGO01TS
5x10x4mm UM763 UMS69

97050M
Omm/ﬂ Q g 4.8mm(M)
BRG001TS
UM763
5x7x2mm 5x10x4mm

C
1-S13006H
3x6mm

\

5x7x1mm

g
T~ 1-512605H 3x7x0.5mm
/J 2.6x5mm
N~ J
UM715 (( UM715 )) 77777777 420
UM715 (( UM715 )) ffffffff +4°

Ty T4 VTICEYERT S,
It is used by setting.

AV FRARY a3 Y
Front Suspension

24

3x25mm

=
. No.1, No.2

UM129
4.8mm R—JLX A v F(S)E
Ball Stud (S) Black

97050M
4.8mm R—JLRAZ v K (M)
Ball Stud (M)

26x5mm RE Ay RER

] Button Hex Screw )
3x6mm REUAY I RER
Button Hex Screw

Plastic Collar
ol z
3x7x05mm FS5HS5—

Plastic Collar
©[ " 4
3x7x1mm F5HI5—

Plastic Collar
O 4
5x7x2mm FShS5—

@ Plastic Collar
O [ :

3x25mm ¥ 7k
Shaft

NTTwvia A0
Hub Bush A0

B |- 1

[—

NI Twvia B0
Hub Bush BO

26x5mm REUAYHRER
Button Hex Screw

3x25mm ¥ 7 b+
Shaft

15



1 2 70V kLY
Front Bulkhead

97021H
(LL)

OXFT7)rTB4AY K
Steering Tie Rod

97021H
(3L) \

97008-40H
3x40mm

97021H
@L)

\

9 22.7mm
approx. 22.7mm
-

97008-40H
3x40mm

97021H
(LL)

97021H  97008-40H 97021H
(LL) 3x40mm (3L)
70N hrF7ynN—Ay
Front Upper Rod
( (
I
L #919.5mm
approx. 19.5mm [EI
97021H  97008-40H 97021H
(3L) 3x40mm (LL)
Ll L
)
#919.5mm
approx. 19.5mm [EI

1 JAY R ARY Y3 Y
Front Suspension

P aAC =N
Front Upper Rod

O b7 w/s—0Oy K
Front Upper Rod

RATFFTYUTE414BY K
Steering Tie Rod

ATFTFUITR48y R
Steering Tie Rod

16

ﬂ No.1, No.2

4.8mm R—)LT > K(3L)
Ball End (3L)

4.8mm R—)JLT > F(LL)
Ball End (LL)

3x40mm 7Oy A Oy K
Adjust Rod

[l

WL UL

BOHIENERD,
The side with the step is a
reverse screw.

BO®HD A,

Note the direction.

BO®HD %A,

Projection. Note direction.




1 4 U SO
Rear Suspension

UMW705B

Al. Sus. Holder RF

UMW?705-01 g

TILEHRKRILE—RF

=) umw707
FILEHRKRJILE—RR
Al. Sus. Holder RR

UMW7058 /®
UMW707
UMW?705-01
b—o > RR
Toe in in-D in-C in-B A out-B out-C out-D
in-D 3.0 3.5 4.0 4.5 5.0 5.5 6.0
in-C 2.5 3.0 3.5 4.0 4.5 5.0 55
in-B 2.0 2.5 3.0 3.5 4.0 4.5 5.0
RF A 1.5 2.0 25 3.0 35 4.0 4.5
out-B 1.0 1.5 2.0 25 3.0 3.5 4.0
out-C 0.5 1.0 1.5 2.0 25 3.0 3.5 $o piES
out-D 0.0 0.5 1.0 15 2.0 25 3.0 Kit
1 DR AVIZ/RaNAN
Rear Bulkhead
um128 :
4.8mm(L) | 1-S5303
: 3x3mm
UM603B 1-85303 | 3
3x7x1mm Q @ 33mm ' )
. ! s
! 1-S13008H_— 5
| 3x8mm 2
. pd UM740
: 1-S5303
! 3x3mm
|
UM740 : 1-S13008H
! 3x8mm Vg
16 PR
Rear Suspension
UM736 ch UMW707

UM725

1-S33018H

E/ 3x18mm(F/H)

[T o

YR Ty akiLd— (B)
Suspension Bushing Holder (B)

@
@|

R—ILR A Y} (L)
Ball Stud (L)

3x3mmty FER
Set Screw

COREES,
Use this hole.

[T o

3x18mMm YAy Y RER
F/H Hex Screw

> VY ZXEy FEBOTIHS
When you would like to
increase a skid angle.

1.0mm

17



1 7 YHRRooay
Rear Suspension

1-S33008H
3x8mm(F/H)

3x7x2mm
LAW39

UMW705B V!

[ o

IX8MMHYSAYIRER

3x44mm v 2
Shaft

~

uUm738

BRG014TS
10x15x4mm

UM736
3x20mm(F/H)

BRGO014TS
10x15x4mm

BRGO01TS
5x10x4mm

1-S33008H
3x8mm

18

[ o

3x20mm YIS AYHIRXER
F/H Hex Screw

10x 15 x4mm 71245

Ball Bearing

o™

[ ros

3x8mm H I

v RAER

3mm 7S+ v bk
Plastic Nut

7 N
\ /

10x15x4mm 7Y 45

Ball Bearing

o

Q%—@—ju

Motor plate bush

O




20 FIx¥Y
Differential Gear

|
>7) & (8)I<firdr, R—L

1-N2630N > RUFTDISY,
TF120 Compress with pliers. TITVRE23Y%ED,
26mm  UM509 J Place the differential balls (7)

into and apply ball
differential grease.

UM124

o
0©%0%g

97030

5x8x2.5mm

/@\
UM509
1-N2630N

TF120
2.6mm

Vs

> T UREES1 () IS
8EIMN %,
After applying Grease, place
eight differential balls (1)
between the two thrust washers
(2) .grouping them around
the screw

O RESE
ADJUSTING

>4 £ B EIAFRARESAN—TEAEL. XEEELTH5.
BE5m<u5ETO) 2LHAL, BoTLESREDOEE
ETSEDHLWIETHINTIRY %,
Secure parts @ and @ in place with two flat head
screwdrivers and rotate the differential case until it becomes
tight. Then, tighten screw @ . When running the car, the
differential must be tight, otherwise it may be damaged.

> RIZAGEFTEEL.DZEE L i SR HICEER
FThIERL, EbHVERFLOAABELRDOT.0)EP L5,
Now, hold the differential case firmly and rotate part @ . If part
@ rotates into the opposite direction to part @ , no further @
adjustment is necessary.|f part does not rotate, screw
is too tight. In this case, gradually loosen screw @ until part

@ rotates.

> SAE% . UMS09ZEEUTIT 5,
Once the adjustment is done,

> ETHICE 2 A VERT ITBERES 5,

Before running, attach the tires and re-adjust accordingly.

BRG002 \_ J

install UM509 (see"exploded view").

No.3

5x8x25mm R7 Y4

2.6 x26mm R—)LTITV v T b
Ball Diffshaft

116 €4 Y FHR—IL
1/16 Inch Ball

3/32 4 VFR—IL
3/32 Inch Ball

26Xx6x1Tmm Jvv—
Washer

A EBRNAEER—IL
Bzg 5,

Face the rounded side
to balls.

NATITUR (D7)

(i)

High Diff. Grease (Clear)

(Both sides)

NMTFT7ATITIR (B)
High Graphaite Grease (Black)

19



21 ¥yiRys R

Gear Box

7%y

1-S13010H
3x10mm

1-S13010H
3x10mm

Differential Gear

BRGO001TS
5x10x4mm

BRGOO1TS
5x10x4mm el

UM125
5x15mm

22 FyiRys R

Gear Box

1-S13035H
UM523
3x35mm

23 AYyR=939F
Slipper Clutch

H7mm @

approx. 7mm ﬁ

ol

1-N4056FN
4mm

5X7x4mm

20

[T o

3x10mm REUAYHIRER

5x15mm 7L ¥ Tk
Aluminium Shaft

SP7A K3 —F¥(40T) 2
SP Iddler Gear (40T) Black

Q NATITIVR (Z)7T)
High Diff. Grease (Clear)

@ > BEDHDH,

Grooved side

Q.

[T o

3x35mm RA AV I RER
Button Hex Screw

@HHHHHiHHHHHNiiiiHHHNHiiiiiNNHNNHHHM

Noa

dmm ISV PfF4nUF Y b
Flanged Nylon Nut

@

UM524
5x7x4mm H5— (T—ILK)

N EED,
Remove flashing.

mEMZEEDLE S,
BAREGVELSITERT S,
Align the grooves.

Prevent them from becoming
sandwiched.

RUFTDIRT,
Compress with pliers.

@ ETH. BERABEY S,

When running, re-adjust.



21

Xy
1 '
B
anm X
ENN 1 e <
I < % i [qV]
R = o g & Y3 K|
(I ngE Q = = X3 | Ns | UE
o | N5 o B o \@ =) N K8 | KB
[] ®nE ! = no. O \\JM_A.V, S O
Z | 3. = e ¢ T ENZE N
- L= R - | NX NE
£ = Ny o | VS & @ ¢T!
£ E E KE | S| w2 < | €T Nt¢.
< B & B S I [ [ [ L — ¥ @ e s | NI i &2
m = 3 = [l = P 22
AN ™ nwvA [ T Q £ ﬂ I | .TBW
® 0 B £ .
x
e\l > x
T
Se
< SE
© T /ImM
N~ o N 0
2 » E ®E
PR P
- -®
T
[ee}
S
-
N
NE <3
®»E
S
DX
~— ™M
a/.u/
T
! L
T E
I~ > & SE
X 3 SE | 0o
n Q€ RS
o_k O I > -®
<7 D X 8
AF~ -® | @
° X
® <8
¥ 3 N S X
4 ®® D x T
¥3 £ T
- ¥ g S E
* & 3%
o)




NyT=TL—+
Battery Plate

1-S33008H
3x8mm(F/H)

oA=Ly
Center Bulkhead

1-S13010H 1-S13010H
3x10mm g 3x10mm

1-S33008H

3x8mm(F/H)

DXYHARY 3y
Rear Suspension

UM766
10x12x4mm

BRGO001TS
5x10x4mm

um128

96643
5x7x0.3mm

UM519

/ 3x7x2mm

©
N
& A ¢ UM519
\ =
N\ BRGO01TS
| 5x10x4mm
LA253GM LAW30GM
5X7x3mm @
/ ™~
LAW30GM ——
2x7.8mm < W/ \
LAW30GM _—
2x5mm

22

[ o>

3Ix8MMHYISAYHRER

[j No.4, No.5

3x10mm REUAYHIRER
Button Hex Screw

[ ros

UM128
4.8mm R—JLRA & v K (L)
Ball Stud (L)

Ofmmm - 2

3x7x2mm FSHhS5—

5x7x03mm Tyiy—

@ Washer

5x10x4mm 7Yy

2x7.8mm Er

Pin
I 2
2x5mm F¥vITER
Cap Screw 5

10x12x4mm AS5—

_ Collar




30 YHRRooay
Rear Suspension

UM603B
3X7x1mm

/®\
) 1-N3033N

3mm
1-N3033N
3mm\
3 1 YXHFAR 3y 97008-40H 97021H
Rear Suspension 3x40mm (LL)

#921mm
approx. 21mm

#21mm
approx. 21mm

97008-40H 97021H
3x40mm (3L)

32 JXYHRRU 3y
Rear Suspension

PR APAC =N
Rear Upper Rod

Y7 vn—ayk
Rear Upper Rod

ﬂ No.4, No.5

3Ix7x1mm FS5HhS5—

3mm FA4BVFY L

Nyron Nut
,,,,,,,,,,,,,,,,,,,,, 4
3x39.5mm v 7k
Shaft
(0 il
,,,,,,,,,,,,,,,,,,,,, 2

()U*A?@E%ﬁZA—X
BEETT Y FE#HID
kDB,

Do not over tighten nut too
much to prevent binding in
the rear hubs.

ﬂ No.1, No.5

4.8mm R—)LT > F(LL)
Ball End (LL)

4.8mm R—JLIT > K(3L)
Ball End (3L)

3x40mm 7o v X kAY K
Adjust Rod

WL ‘ H AR ANAR

BOHIZANERD,
The side with the step is a
reverse screw.

BO®HBA.

Projection. Note direction.

23



3 B8 —
Shock

D 1
9, 1
. : . ©
' <7Ov A ' S
e ® N
1
©) W5303-04GM ! - |
5303-04GM | < : 1-E025
: ! E2.5
I 1
I b e e e
O @ W5184-02 ! ) 1) |
= 3x7x2.5mm ! . ANy | @
I 1
; % LW M)
: ‘%’gfls“'o“ 1-E025 | UM753-1B  UM753-1B
D W5184-05 | Short E25 !
! | y
! |
G——W5184-02 | oo |
3x6.5x5mm
<)¥H> (2]
< for Rear >
D W5184-05 f
&4 ORGO078

@),
=)
W5303-04GM

1-E025
W5193-01 G/ E25
i
W5181-05 Long
<70Y A > <J¥H>

<for Front >

approx. 20mm

(L) [E]

UM753-1B

3 4 B iR—
Shock W5303-04GM
W5309GM
W5310GM

1) W5303-01V

2) W5304-01V

W5303-03

Insert the shaft slowly.

@ RPEAAILHHD,

Surplus oil comes out.

m Fr v TERBETHOAHA
¥ T hERIET,
Tighten the cap firmly,and pull
the shaft.

2x4mm

UM753-1B
W5309GM
W5310GM

2) UM753-1B

24

G*‘/’vj 2> < YRLAT,

NoG

E25 EV /7‘

oYy UM
O-ring (S)

Ol

oyvy
O-ring

© )

oYy (&)
O-ring (M)

O |

5.8mm 4 2 /8—I 2 K(M)

FANED LTS,
Put a little oil.

A=A
For Front

@ v A
For Rear

Nos

2x4mm REUAvHRER
Button Hex Screw

oY T (X)
O-ring (Large)

Ol

FonN—iR—JL
Shock Bush

O U

EEftE S o —R—IL
Flange Shock Bush

70V A (8)
For Front (Short)

YR (R)
For Rear (Long)

TAINEAND,
Pullthe oil.

mIELTH L,
Keep expanded.

@ FryTEB(LFELHRET
fed, 12[B1EREDH D,
Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.



=3

—

1G001-3GM
4

e

UM753-1B

Z) UM753-1B

[T ros

oYy (BX)
O-ring (Extra Large)

0y bRGE/S-LR)
for Front (Short / Gold)

@ YA E/T—ILE)
for Rear (Long / Gold)
AANERT S,

Put an oil.

@ AT VTR,
HROMERNKEIHEDELIIZ,
ETLEALRET 5,

For adjusting the spring tension.
Adjust ring while model is running so
the front and rear are same height .

[T ros

=727 %EHTUMTE-1B
EANDS,
Compress the spring and install
UM753-1B.

(B):t:
Standard

<7

(CE et
Use it when you want to
lower the car height.

HE

1-S13015H
3x15mm

UM753-1B .
W5309GM (
W5310GM

[ ros

3x15mm REUAYHIRER
Button Hex Screw

58mm & 1/8—HR—)L
Shock Ball

3mm FS5F v bk
Plastic Nut

Q CORERES,

Use this hole.



[j No.4, No.6

3x10mm REUAY I RAER
Button Hex Screw

3 Ny T —HRILE—
Battery Holder

2 € 3crznm | PsteColer
UM753-1B . Aol umro7
W5309GM a2 3x7x1mm
W5310GM - 3x7x2mm F5HT—

CORERES,

Use this hole.
3x10mm %

3 Ny TY—HRILF—
Battery Holder

@/UMNZ
T UM702
| D
\

Front <:|

No7

3x8mm Y$SAvHAER

1-S33008H
3x8mm(F/H)

Q CDORERES,

Use this hole.

1-S33008H
3x8mm(F/H)

4 Ny T)—RKRUY
Battery Sponge Sheet

UM728
ARV — b
Sponge Tape

1
- 45mm =L 45mm

26



Ex5EIC,
ARV A —EERT D,

Connect as per radio

5% BA
instruction manual.

a

JarRn

[
(A

3x3mm £y FEX

Set Screw

g

Electric Speed

ESC
Controller

=

=

i
Receiver

)

R
io

gaud'

J

w;

3x3mm

96441B

T —7

Double-sided Tape

£

N

io

2

¢
Wi

*
Y
V4

27

3xbmm 75U IFryTER

|:: Flange Cap Screw
e 2

[

=

T\

e )
&2 YONL/ I/l
ST
\ /7.\,\.\ @N \x
—=

1-S5303

e
o
N~
—

To¥y
Pinion Gear

£

1-523006F

3x6mm




UNYYRER

Button Hex Screw

e

oY —45—J)L

Sensor cable

ﬂ No.2, No.7

TvoEY
Hook Pin

[ror
=

N g via
NS
4
@
/ -
\RA\VANNE/AN Q.
e N
N — IR
N~ [0
S2% \
5<m —
A f
0 S
mﬂm?E\

Mg

UM733

Fyh—

z /
~ E
SE 28
n< NP
(5 e l
| & £
=2 | g @Y
M_TW © __ﬂ [
=25 _ ®
O1lm h Y
N ._.wa
o]
o Ie)
m [} |_/ H_/H
o Y g £ [ =
5 z = nE 5 O X
[0} S D . @© © w @©
[0} [=} i ’ ~m
3 AN
% 2

!Hi .
|

28



VT TORMLE
EhETREHIT 5,

Drill hole in accordance with
the position of the antenna

pipe.

0;

AN mem
WA

Antennna Hole

TYUTFTR

b ©

KT
Body

29

N

\L§

-

s




<7A>rH>
<for Front >

<«~H >
< for Rear>

_4 2w
— Tires
) ‘

AoF—RKRUD
Inner Sponge

W5029W W5202W
(282 ) (¥ F)
(for front) (for rear)

50 ISR
Body and Wing

UM729
CD N)yaF—7
Velcro tape

% fffffffffffffffff -

1-S33008H
3x8mm

UM764

uM767

>\@ UM764

1-N4045F
mm

UM729
Aoy r—7
Velcro tape

1-N4045F
4mm

30

EvaEHThDEAYE
RA—IL DD EBICERME
BRIEZRLEET %,

After fitting wheels to tyres, apply
instant glue as shown.

(& R O

v

IJvHEY
Hook Pin

4mm 75O F v b
Flanged Nut

3x8mm HIAVIRER

O =510y b3
Cut in half.

O ——
-3 deg (4 deg)

0 deg (7 deg)

— )

+3 deg (10 deg)



.ﬁj\ﬁg 7 - ™~
EXPLODED VIEW e N @ 97021H

<7ZArvkEovTar>
<Front Section>

97008-40H

UM129
E 97021H
UM715 %

3x7x0.5mm\@
2 UM712
umM715 K‘ & 3x7ximm
LS
UM715

um707

UM703B
BRGO001TS

UM710  ym715
Sx7ximm © BRGOO1TS

UM715 ﬁ O
3x7x0.5mm

um128

UM761
3x7x1Tmm

um718 //
//
____________________ N //
— . \ 1
<RFTULYT> o
<Steering Section> N \ /
N \
\ o\
\\ N\, \
BRG002 —& um129 \\ 2
= AN
UM716 % AN
N\
©—BRG002 h
BRG002—O) UM716
UM716 —= '/
BRG002— & g LA6 S
UM716 —= @ LA256 N o _______

um717

\
97050M /O'W '
G% 97050M

(
97021H UM129 7 UM717
97008-40H & R
97021H —g g Y
UM717

97021H 4% 1-S53010 % UM717
97021H @

< vo—>
<Chassis>

31



® 5 2
EXPLODED VIEW

<TI7F¥Y>
<Differential gear>

>

I
|
|
|
|
|
| UM515 UM119

UMWe02
N

<NyF)—FRILET—>
<Battery Holder>

W5310GM
W5184-04
W5181-05

W5303-04GM

W5303-01V
ORGO078

1G001-03GM

1G001-03GM

—_— e e e e e e - =

XGS003

UM509
9 TF120

BRG100
_______ |

g
@ |
Py
&
o
o

uM733
%92638
@ﬁ 1708 IF507 ——
Bﬁ UM702 %92638
UM741
< \\\\
1708 UM741 N
UM702 N
!\\ \1\\\
ARSI
\\\ \\ \i\\\
\\ \\ “\\ _-
NN
\ \‘L‘F
\\@‘;/;
IF507
<AAINFIN—>
<Qil Shock> W5309GM W5310GM
_____________________________________ |
@70 k/Front @® ') / Rear
1-E025
UM753-18 W5303-09 WA3000M 1Eoz
1-E025 WS5310GM g -~ W5303-13
UM753-1B UM753-1B - UM753-1B 4 Ego5
- wssg)gem e—— UM753-1B
- -~ M, 23106 UM753-1B W5300GM
o 2 e—— UM753-1B W5310GM
W5309GM

W5193-01

W5181-05
W5303-04GM

ORGO078

1G001-3GM W5184-05

W5184-02
W5184-05
16001-36M —— W5184-02
———————————————————— | W5303-04GM
I
UM753-1B
XGS013 |
|
|
|
< Tool > I UM753-1B
| -
= | N
8 | o
|
|
W5309GM | UM753-1B
W5310GM |
W5303-04GM |

32




@ 52
EXPLODED VIEW

1-S13006H
3x6mm

<RV YIN—=TF9F>
<Slipper clutch>

UM603B e [\\
\%j UM516 HAzod

LA206-76
UM516

1-N4056FN —@

UM572 LA204

<EFVvHRyHIRX>
< Gear Box >

BRGO001TS

BRGO001TS

TIxY
Differential Gear

BRGO001TS

UM736

UM736

33




@ »HfEX
EXPLODED VIEW
<Yxtoiar>
<Rear Section>

UM764
UM708 X
3x7x2mm X
1-N3024
1-823022
3x22mm UM764
um707 R ) .
3x7x1 \\\ D) ) '
) ® W\ / ;
UM753-1B Y%
W5309GM ) Ve

W5310GM

W5202W

um722

1-N4045F

97021H

97008-40H

97021H

_____________________

LAW30GM i

XEALEEA.
2 x 11 mm pins LA230

LAW39 )
are not used. UM762 k) UM736
LAW39 e
UMW7058 ,
UMW705-01
e A > @‘}\ ¢ \
) @K 1-N3033N A4
UM762
UM762
4 UM725
UMS61

1-N3033N

LA232-01
CTTTTITTTTTTTTTTTTS ! BRGO01TS ‘
1 1 X )
i @ = ' LA253GM \\g) UM603B
1 7z =
i\ um7es ! { { o uNT2s
_____________________ LAW30GM
| UM522-02 g UM603B D/ UMW707 =
| UMW705-01
i LAW30GM
: BRG001TS o<
! &
!
1
1
1
1
1
1

UMW705B

34




LT IMA PR 7450y \<yosHD

[] Bulkhead Inside

[ B (UM721/Std)[L1B(UMW723/Alu) [ None [] 4° [ OUT (Narrow)
___oz___ g [JC(UM567)

Name Date Truck / City Event
Front Suspension O~ AL. Steerin . .
. g Support: 4.8mm Ball Stud:
7 . -
@ 4.8|r:|nm'vl?‘1=;ll Stud: Camber: R CINone ] LA246 (-1mm Low Mount)
@%O D2@® . BMW:éitd') Oumwr2a [ 97050M (Std)
) Upper Spacer:
pp p - (+2mm High Mount) m Axle Spacer: Ackerman Steer S::\;er:
Out S
E Inu 2:]1 [JuMw?701 Aluminum ST Plate
() — O uMw702 Aluminum Clank Arm
Wheel Hub:
Toe:[ in dout __° [lumse9 / Std Bump Steer Spacer:
= ¢ [Jums06 Axle Height  mm
Tie Rod: Caster: DB Spacer: J i
O30 | | 25 Caster Block: Caster Block []  mm N
Front Bulkhead &0 | Qs spacer:  Dlos Do Position: o o w[@» =]
eig acement: CIAUMS502)  [IB(UMWT722/Brass) ] 1.0 [ 2> [J IN (wide/Std) - = nacle:
] None L::J“" [Jum763/std.

Cum714

Lower Sus. Holder:
Plastic

[ORF  [JRF2L

O RF2
Option

CluMws11GM (RF/AlU)

[] Ontheskidplate__oz__ g = 10z=28g Comments: Wheelbase: F: _ mm R:___mm
Rear Suspension Sus Holder Spacer: D Upper Spacer: Wheelbase:
FE (1)2 RE ?g 5| TypeB uMs19) mm F: mm
Il None O None %J Type-B2 (UM519-2) %) \ " e
®®
Anti-Squat: °
_/ Camber: __ Wheelbase:
:{@ﬁ 4.8mm Ball Stud: - + F: mm
J um129 . . 0 Sway Bar: [] None R:
Universal Swing Shaft: ' mm
] umws08 . . O _— mm
(+2mm High Mount) Drive Hub :
[J 97050M @ P N L] 4mm (TFW113) Rear Hub Carrier :
~7 2 4.5 LAW30GM/Std. ’
] um128(std.) @© s 550 A E . 2“;";1( UMWS23) ) O 0°Type-B (UM519)
Upper Spacer: mm OB | ’ [J 0°Type-B2 (UM519-2)
274’ Axle Spacer:

1 0° Alu (UMW704-0)

[1out ___ mm [ 0.5°Alu (UMW704-05)
(Opt/Adjustable) Oin —— mm [ 1°Alu (UMW704-1)
] UMW705(RF/Alu) Block
CJ UMW725(RF-MID/Bra) Block Diff. '
(Opt/Adjustable)
CJUMW706(RR-RWD) ~ __ Block [ Gear Diff. #
[JUMW707(RR-MID) Block [ Ball Diff.

_JShOCK Front

Battery PIacement:J

Transmission J

Rear Foam:
Shock Piston: O None S0 s [ Front [0 Rear Motor
Shock Oil: # # O Sscrew Front Rear O Rear [ Mid-Ship 3 Gear
[J None [J Mid-Ship 4 Gear
Shock Spring: Zon o5 ] Mid-Ship Laydown
L in mm in mm

Limiters: out mm out mm Chassis Battery Type J
Shock Length(A): mm mm O Straight

O-ring: A [ Separate

Short
Shock Top type: []Alu(UM719/Std) [JUM753-1B . ©
BallEnd type: Front: (]S [JM [JL
Rear: [JS [OM [IL F mm Ride Height: R mmj Type:
Truck Condition J Wing ' Tire ' Front Rear Traction Compound or comment:
Tire:

[J Smooth [ Sandy [1UM767/Std. .

[J Bumpy ] Soft Dirt [ Step 3.0 - Straight Inserts:

[J Low Truction []Grass [ Step 3.0 - Round Wheel:

[ Med. Truction [1Blue Groore | [ Other

O Higt Truction [ Clay — Other Comment

[ wet O Dusty mm LD Motor:

[ Dry [ Other ESC:

Lip: mm Pinion/Spur:

Ver.1.0




o

AXRTIN—Y (1)

IN—Y%

Part Names
7w ERRES —)U RRT 1) 2 5 (5x10x4/4 \)

XK
(#iR)

SPARE PARTS (1)

IN—Y%

Part Names

*FOR JAPANESE MARKET ONLY.

K
(#iR)

ATT7IT95>72 %7 (RB6)

BRGOOTS| Fiyorine Shield Bearing (5x10x4/4pcs) 800 | | UMT718 | Si¢ering Crank Shaft (RBS6) 100
SR E R Ty S | owrane| S0 TS LTS | oo
b e ) W (T A A e ey R
o | S ) A e N
FSO7 | Gitory Gusion (5. 0NE) 400 | | U725 | @ T B vper (REOMID Notor)
IG001 | AT VY I T I % AB— (A AR )Y TI2A) 500 UM726 HYRRIVA—t v ~ (RBE/MIDE—2—) 500
-3GM | Spring Adjuster (Gunmetal/2pcs) Sus. Holder Set (RB6/MID Motor)
e o 0 o[ |
el PO R | oz | o oo
LA228 guz\;n;o?nl\s(r?:f)t((zz)é-)?%x-s) 400 UM732 Zfe Euﬁar_d ’ZéB(E.%?'e) 800
00 | S 00| |03 i s
B e Ao el B I R A Y ey
D A e e W) I R A e o e
LA256 zr;/ggiﬁ;gsxésp)sp) 400 UM738 LLEIZ))J%/I;tfr;IZtDEE/ (EBI%.(eR/bei /D) 1500
| et sy 7| | o (BREEIE LD
v | S | o[ s
R | o a8 oy
TE120 | RIVT 7RI U~y F(TF5 AR FY) 600 UM753 | > /N—75/5— Y+ v F(RT6/RB6 RS) 800
Ball Diff. Screw Set (TF-5 STALLION) -1B__ | Shock Plastic Parts Set(RT6/RB6 RS)
UM119 ;ﬁ? II:\)’ir;/g'j 500 || um760 Zi}rziﬁlﬁmm\:rmai_n:/ch;AsZios7(5AT76(;$§T2/RB7) 8000
Uum124 '?:a\:s\;/or?n\e/répjr:r?g\/j\ 300 UM761 Zr?n;/szgi’rzgét\(l?(g%n 650
o125 | Gt 200 | |UM762 | gt 0 e Ser e 650
UM128 |4 S ) 400 | |umres | ool Amrery o 550
UM129 | G St (b 400 | Jumres | Gt ey 550
UMS09 | B & o oG Rao) 400 | | um7es | € e N e (k1) 600
UM515 3? §hZf?st§é5§(R85) 1000 | JUM766 ﬁfiv/e\;s_amﬁ?a%ﬁ%wﬂRB” 500
UMS16 | 3 o oo snemtoinasiones) )| 1000 | | unre7 | 2 25T 1200
UMS19 | Gt o Tmerbor it o) 600 | | umBos |5 VA k7). 2300
UME22 | it Swin Shoft (63 S2pcumban | 3800 | - |umpos | 52001t FaRa e 500
UM522-02 vj\_/r?;;}sl‘./h;ff (gBts (SF;Eff p?:)P/U\) 1400 | |UMW101 fr?r;rim:ﬁ;;ﬂnge Ei;n/ h 7o) 500
UMS24 | oty Gaar St (8LISOTIRBOIRTESC) 1800 | JuMweoz 2, 1 S0 ke SobBBaTe | 3800
UMSB1 | Jiepencion Shatt (30.51RT5) 700 | TSR L s, Holae (REIRBB.6) 2100
UMseg | 2T VT 7 AL v 7 K (RB5R2E Y ) 800 UMW705 | YR T v aRILZ—t vy k 400
Steel Axle Shaft (RB5/2-Set) -01 Sus. Bush Holder Set
UMS72 | G2 S oring et (B8 ) 800 | U707 | s Sue. Holce (AR MILTBE) 2200
UMBOSE | 4 iacher & Busn Sot (RESISG) -~ | 500 | [wsozaw | &0 i) 400
UM702 é;;t/te?ylﬁ;;}r[/sit_(é%g) b (RE6) 700 | | WO ghgc/k\ gg;l?))-l;{ill\w/lg(M) 250
UM7038| o1 ¢ BEICIQZ?J?F\{‘/BE) (R 600 | | WO ?aﬁrﬁéé‘éi;ﬁ(ﬁ%é§””\’ 300
UMT04 | 20t fer pate (RBG) 600 | | WO | Shock snanadrones 600
UM707 I?rclil];/SE(iI;/S/t;;U%lEGXQei?\gtor) 500 W-%1584 gh\gcllga-oRllic;/(Ban{\) 500
umo | £ Btr;;\gr/(i{_EsngBe) 400 | | OIS ghéc{k\ thf?ZLZSB/(IESgg)/ZA) 600
UMT15 | &ttt Carmer So1 (486 550 | | We202W| g eADI2 2 nentorooc) 600
UM716 | 22777 — Lty b (RB6) 500 W5303 | WCRUTIbF vy TALY eV IRTY 39 75— B0HA) | 1500
Crank Arm Set (RB6) -01V | VVC Triple Cap Thread Big Bore Shock Case(30/1pc)
UMT17 | Sorvo Mourt Set (RBG) 500 | |Wsa0303| o 8 ateor Bia Bore Shodks 300

36




W5303

ANTIN—Y (2)

N—Y%
Part Names

X E fif
(Fiik)

SPARE PARTS (2)

N—Y%
Part Names

*FOR JAPANESE MARKET ONLY.

X E fff
(Fiik)

=A== NyOHVAR) v IREY MEYIRT V3 v ) 1100 1-NAOS6FN F v b(M4x5.6) 75 Y 402 GBA) 200

-04GM | Seal Cartridge(Gunmetal/2-Set/Big Bore Shock) Nut(M4x5.6) Flanged Nylon (5pcs)

W5303 |3 v ER FURNRAIRY T RT3 v ) 400 15130350 % > ER(M3X35)(~ v 5 R/5R) 300

-09 Shock Piston(2-Hole/2pcs/Big Bore Shock) Button Screw(Hex/M3x35/5pcs)
W5303 |3 v ER FUQRRATRARYTRT S 3w 9 H) 400 1-553008| £ 7 F EZ(M3x8/10A) 300
-13 Shock Piston(2-Hole1.7/2pcs/Big Bore Shock) Set Screw(M3x8/10pcs)
W5304 |WCHYFLFryTALY FEYIRT Y3 vI7—2Z(3811A) 1300 1708 NS—TUTTFEXv v TIYX(EA) 500
-01V | VVC Triple Cap Thread Big Bore Shock Case(38/1pc) Color Antenna(Black/4pcs)

WCK)TNFryTALY KRy IRT 3991y M30) A+ v TE(10A)

W5309GM| \\/C Triple Cap Thread Big Bore Shock Set(30) 5300 92638 | 5nap Pin(10Pcs) 200
WC R TNFvyTALY FRYTRT 3 v5 1y F(38) RRTF—TF(1x100x150)

WS310GM| \nvc Triple Cap Thread Big Bore Shock Set(38) 5500 | 964418 | Sponge Tape(1x100x150) %00
EvIR7Yav AT U5 (SIT—ILRIZT 4T LIRA) 5x7Tmm< Lty k

XGS003 | Big Bore Shock Spring(S/Gold/Mediumi2pcs) 1200 96643 | 5x7mm Shim Set 450

XGS013 EviR7YavIRTY VG UT—ILRIZT4T7LRA) 1200 97008 | /\— K7 2% X k0O v F(3x40mm/2A) 1000
Big Bore Shock Spring(L/Gold/Medium/2pcs) -40H | Hard Adjust Rod (3x40mm/2pcs)
NATS5T74 51 R(39) 48mm— FR—ILT Y Ry k (L=10/23/28)

XGS152 | igh Graphaite Grease (3g) 850 | |97021H | 1o rd Ball End Set (L=10/23/28) 400
NA T 79 Z(3g) UG ATUHh—iN FR—)L (3/324 »F/UMW123)

XGS153 | Ligh Diff. Grease (3g) 850 97030 | Tyngsten Carbite Ball (3/32 Inch/UMW123) 2200
EY > 45 (E2.5/10A) 48mmAR—I)LX A v K (M/4AR)

1-E025 | £ Ring(E2.5/10pcs) 150 97050M | 4 8mm Ball Stud (M/4pcs) 450

1 NaoasE| 7Y F(Mdx4.5) IS5 25 (10R) 200

Nut(M4x4.5) Flanged (10pcs)

LA206

A7 38—y (1) OPTIONAL PARTS (1)

N—U%
Part Names

X E
(Fitk)

N—Y4%
Part Names

*FOR JAPANESE MARKET ONLY.

Z/\—F ¥ (48P-78T)(ZX-5) 300 UM327 | RF—IVE=A VXX QIT)IABE v F 500
-78 Spur Gear (48P-78T)(ZX-5) Steel Pinion Gear(27T)1/48 Pitch

La24t | Xl i Ciarion o 500 | | uMszs | G g b 600
LA246 f'omg’uﬂ_é‘ﬁr? Eaﬂ-:s—t;g(;élip\g;‘(S/4J\) 500 UM329 ét(?emzignzejé;(;;é¥§12212)::’/i‘t‘ghto 77 600
LA2AT |G e Bovtoscs Wing Ser(s-Tyomrxeibey | 2000 | | umazo | Z7 ke S~ L REODTIeE T 500
LA248S sxtfpév?};b (g/§£5§§§£-5/RBS) 700 | | UM332 ét(jzﬁ)iﬁifn:Gt;(;?\Z:)(fiQ1P/i‘tt§hte 77 600
) G s o [ | SZ R TS|
A 850 | | uMasa | S s bt 600
oo B 7 T | | AT AE DTN
oo [SEEQUIEHLCHIZ | o a2t A e,
ORGO458| 2 W A ¥OU 2T (P4.5/0/R 1) L) 15A Y 00| | UMB64 | X/5—-r(48P-82T)(RT5/RBS/RBS5 SP) 400

Silicone O-Ring(P4.5/0/Slim) 15Pcs -82 Spur Gear(48P-82T)(RT5/RB5/RB5 SP)
uM145 ;?:—l_\aI}Ebnz(lj:S/hl(;et/_I~ 300 ums71 éli;J)p‘grls\oh_e;/t(_RE(Sﬁ'\?eE)é/lgris};/zA) 1000
UMB16C | &k e o iom B i 600 | | umeos | Z7 SN b (A so) 500
re| A o n| [ | B AR 207 RIS o
UMsteC | & e Seats T ot 600| | 5 | G camnieameomng) 400
UM319C Sxt;ﬁ31hi5n:G€;/r(1$é¥)(11/%2)IL/i?(?hE‘yq- 600 | | UMBOS | Fiae. Bﬁiﬁ/?R%é?BG) 2300
e P 0| | eos| Zg. B T
UMs21C | G e T aiaa e 600 | - |ugost| g Lo B T e e 2300
UM323C ét::;ﬁ:’)ihifn:G€;(§é¥§a?I§¥’?tiE 77 600 | | UMWS09GM gﬁﬁaﬁﬁie"(&ﬁfnﬁéégsy 7 7/RB9) 1900
UMsAC | G v pron 800 | | e Comm B aom | 1000
UM325C Sth:aﬁ}ilr;iEn:Gi;(fgylf)(f/iQyi‘t‘(?hto 77 600 | | UMWE04 g;%?ftsét(tgl)\kz SEZJS/%E/E/%B/RT) 2000
UMaz6 | 27—V E=F VXX (26T)148E v F 00| lumwror | ZVERFFUSTTL—F (RBE) 1500

Steel Pinion Gear(26T)1/48 Pitch

Aluminum Steering Plate (RB6)

37




A7 38—y (2) OPTIONAL PARTS (2)

IN—YE

Part Names

XE fiff
(Fitk)

IN—Y%
Part Names

*FOR JAPANESE MARKET ONLY.

XE
(Fifk)

FILS952 57 —1 (RB6)

A—RravRSy k70 7 wii—T L— FRB6)

UMW702 Aluminum Crank Arm (RB6) 2100 UMW738 Carbon Composite Front Upper Plate (RB6) 1200
FHAVE Xty (RB6) LDA—/R> 782 k& 2 /8—RT—(RB7/t=4.0)
UMW703 Titanium Screw Set (RB6) 3300 UMW739 LD Carbon Front Shock Stay (RB7/t=4.0) 2800
UMW704| V2 7 JLEYX /N T F+ )7 12~ (0/RBE/ZX/RT/SC) 3700 UMw740 | 2 =R U T & 2 13—2 T —(RB7/t=4.0) 3200
- V2 Aluminum Rear Hub Set(0/RB6/ZX/RT/SC Carbon Rear Shock Stay (RB7/t=4.0)
UMW704 | R7JTHS—EYk (V2 FILEUN NT X4 7T) 450 UMW741 | A= RY VRS Y R TaY MFRT =Ly FRBT) | 00
-02 Bearing Collar Set(V2 Al R-Hub Carrier) Carbon Composite Front Sus. Arm Set(RB7)
UMW?704 | V2 7 L2 X /\T F+1) 7+ 0.5/RB6/ZX/RT/SC) 3700 UMW742 Hh—Roa ROy )XY HRF7—LtEY FRB7) 1100
-05 V2 Aluminum R-Hub Set(0.5/RB6/ZX/RT/SC) Carbon Composite Rear Sus. Arm Set(RB7)
FILE ) ¥HRK)LH— (RR-RWD/RB6) h—RyaAVRIy 70V My VT —Lty b (RBT)
UMW706| Alyminum Rear Sus. Holder (RR-RWD/RB6) 2200 | |UMWT43 | Garbon Composite Front Knuckle Arm Set (RB7) | 00
FILE ¥ XKL H— (RR-MID/RB6) 70> k425 (RBY)
UMW707 | Aliminum Rear Sus. Holder (RR-MID/RB6) 2200 | [UMWT744| £ wing (RB7) 800
JYZXAEES AP —t v F (RB6-MID) N— FE=7# > (18T-48P)
UMWT708| 2 ear Stabilizer Set (RB6-MID) 2200 | IWOMBZ| |y 4 Pinion Gear(18T-48P) 500
uUMW708| X2 EYJ 5+ v + (RB6-MID) ARy Fa—FEZA X7 (19T-48P)
-01 | Stabilizer Link Set (RB6-MID) 1200 | |WO19VB| \/q) et Coating Pinion Gear (19T-48P) 700
UMW708 | 95.8 POM 75 > oR—L (4A) 500 Wot2ove| SR Y R I— FE=4 2 ¥7(20T-48P) 200
-02 ¢5.8 POM Flange Ball (4pcs) Velvet Coating Pinion Gear (20T-48P)
UMW708| R % ES A H—/\—(p1.1/E > 2 /RB6 MID) N—RE=7> (21T-48P)
11 | Stabilizer Bar (1.1/Pink/RB6 MID) 400 | |WOI1Z| 14 Pinion Gear(21T-48P) 500
UMW708| 2% ES A H—/3— (¢p1.2/L v F/RB6 MID) 400 Wo122v| LRy b a— R E=F 2 ¥4 (22T-48P) 500
-12 Stabilizer Bar (¢1.2/Red/RB6 MID) Velvet Coating Pinion Gear (22T-48P)
UMW708 | R 8 ES 4 ¥ —/3— (¢1.3/4 L > T/RB6 MID) 400 Wo123z| /\— FE=7 2 (23T-48P) 500
-13 Stabilizer Bar (¢1.3/Orange/RB6 MID) Hard Pinion Gear(23T-48P)
UMW708| R % ES A ¥ —/3— (¢1.4/4 T A—/RB6 MID) N— FE=7> (24T-48P)
14| Stabilizer Bar (¢1.4/Yelow/RB6 MID) 400 | \WO124Z| o4 Pinion Gear(24T-48P) 500
A=K ROY bT70Y M RT—Lt v M(RB6) N— RE =7 >(25T-48P)
UMW710 Carbon Composite Front Sus. Arm Set(RB6) 1000 W01252 Hard Pinion Gear(25T-48P) 500
A—AR2aA Ry MYa7-Lty H(RB6) FILETHS— (Bx6x2mm/BF U AR 1) v I6A)
UMWT11B| Carbon Composite Rear Sus. Arm Set(RB6) 1100 WOT42GM Ajuminum Collar (3x6x2mm/Gunmetal/6pcs) 450
h—Ryavkyw b0V by I LT—Lty + (RB6) FILEHT— BXTx3mm/A 2 A B 1) v HI6A)
UMW712| Carbon Composite Front Knuckle Arm Set 600 WO143GM Aluminum Collar (3x7x3mm/Gunmetal/6pcs) 450
A—Rra KTy bT7RY FNTXv ) 7ty M(RB6) FILEHS— Bx7x2mm/B U AR 1) v TI6A)
UMWT13| Carpon Composite Front Hub Carrier Set 800 WO144GM Aluminum Collar (3x7x2mm/Gunmetal/6pcs) 500
H—RravikSy 7Y 42— RF—(RB6 FILZHAS— GBXTxImm/ AU A2 1) v TI6A)
UMWT14| Carbon Composite Front Shock Stay(RB6) 700 WO145GM Aluminum Collar (3x7x1mm/Gunmetal/6pcs) 500
A—R2 VR Y M) ¥ HF 2 1{—ZF—(RB6/RearMotor) 70 kiAo —IL(564H 1 X/E2A)
UMW715 Carbon Composite Rear Shock Stay(RB6) 900 W5029 Front Wheel(56 Size/Yellow/2Pcs) 400
A—RravRYy b)) ¥ F 28— ZT—(RBE/MID motor) )X RA —I)L QWD &4WD/2.24 > F/&E2\)
UMW718| Carbon Composite Rear Shock Stay(RB&/MID motor)| 800 W5202Y | Rear Wheel (2WD &4WD/2.2inch/Yellow/2pcs) 630
umw71s| VVCT LS ES A T XY (26T/MIDE—%—) 1000 W5303 | Y3 vV ERRUBR2ZA/EVIRT a3 v I A) 400
VVC Aluminum Drive Gear (26T/MID Motor) -06 Shock Piston(5-Holes/2pcs/Big Bore Shock)
uMw71g| Y ¥73LT ST A b4 F(RBEMIDE—% —) 2000 W5303 | 7509239 XY QNEYS RT3 v ) 400
Rear Bulk Weight Set(RB6/MID MOTOR) -08 |Blank Shock Piston(2pcs/Big Bore Shock)
UMWT22 7527082 bR T 0w (Type B/l24g/RB6/RT6/SCH) 2000 W5303 | Y3 v ERMYQRR/2A/EvI RT3 vy R) 400
Brass Front Sus.Block(Type B/24g/RB6/RT6/SC6) -10 Shock Piston(3-Hole/2pcs/Big Bore Shock)
UMw723| 7S 7B YRR Ty 5 (Type BAOGRBERTEISCE) | 440 W5303 | Ya v EXR MU GR2A/EvIRT S a v ) 400
Aluminum Front Sus Block(Type B/10g/RB6/RT6/SC6) -11 Shock Piston(4-Hole/2pcs/Big Bore Shock)
FILIRTT ) w5 YR~ (RB6/RT6/SCH) EvdR7LavIRTIIGSIELTIV T FR2A)
UMW724 Aluminum Steering Support(RB6/RT6/SC6) 1000 XGS001 Big Bore Shock Spring (S/Pink/Soft/2pcs) 1200
75 R 1) ¥4 R 7R /)L X —(RF/MID)(RB6.6/RB6/SCH) EvhR7yavs AT VG (SIRTA MIT4T7LY T M2A)
UMWT258) Brass R-Sus.Holder(RF/MID/RB6.6/RB6/SC6) 2300 | | XGS002 | gig Bore Shock Spring(S/White/Medium Soft/2pcs) | 1200
TILEXYT 77 —Z %+ v F(RB6/RT6/SC6/UMWGE04) EvgRT7YavyRTUITSILY RIZT AT Ln—ERR2A)
UMW?26 | Aluminum Gear Diff.Case Cap(RB6/RT6/SC6) 1400 XGS004 | Big Bore Shock Spring(S/Red/Medium Hard/2pcs) | 1200
FILENYTY—RR by k(A A4 v 7/RB6) EvIR7LavyRTYVT (S/4TB—INn—FKR2A)
UMW728| Aluminum Battery Post Set (Gunmetal/RB6) 900 | | XGS005 | ig Bore Shock Spring(S/Yellow/Hard/2pcs) 1200
FILTARIRBES A Vv v—TOAFH bo—iL EvIRTYIvIRTY VY (SIF LY VIR—R—n—F]2A)
UMW?28 | () TiMA RB6.6 Chassis Protective Tape Set 1800 XGS006 | Big Bore Shock Spring(S/Orange/Super Hard/2pcs)| 1200
H—Ro 70 k& 2 /8—XF—(RB6.6/t=5.0) EvoR7LaviRTYLGUELTI) T F2A)
UMWT33| Carbon Front Shock Stay (RB6.6/t=5.0) 3800 | | XGSO11 | Big Bore Shock Spring (L/Pink/Softi2pcs) 1200
h—iR ) ¥4 2 /8—XT7—(RB6.6 MID/t=5.0) EvIR7YavsRTY VT URTA MIFATLYT M2A)
UMW734| . hon Rear Shock Stay (RB6.6/MID/t=5.0) 8000 | | XGS012 | gig Bore Shock Spring(LMWhite/Medium Soft/2pcs) | 1200
h—RoN\yF1)—TL— F(RB6.6) EvyR7YavyRTVVT /Ly B/2T 4T Ln—F/2A)
UMWT35| Carbon Battery Plate (RB6.6) 2500 | | XGS014 | gy Bore Shock Spring(L/Red/Medium Hardr2Pes) | 1200
H—RavRS Y FJ¥NLS A~y F(RB6.6 MID/LDW) EvsR7S 399 R7TY T (U4 TA—In—F2A)
UMWT36| Carbon Composite Rear Bulk Head(RB6.6/MIDILDW) | 1190 | | XGS015 | Big Bore Shock Spring(L/Yellow/Hard/2pcs) 1200
UMW7378 A=RVAVRIY R TRV EALIAY I~(RB7/RBG.6/RT6/SC6; 1000 XGS016 EvIRTYavIRT) UG UF LY VIR—R—=N—FR2 ) 1200

Carbon Composite Front Bulk Head(RB7/RB6.6/RT6/SC6

Big Bore Shock Spring(L/Orange/S-Hard/2pcs)

38




O o
J01k PROPO *FOR JAPANESE MARKET ONLY.

ASE XE ASE XEfH

i Part Names (Fe¥k) . Part Names (Fetk)
oaas | SREEIGE) RERES o] [ azio [SHESTRDATTGITE T | s
82136 | Sincro Toueh KT 43207 24000 | | 82273 | LRl s 0 1-00MW 6000
82137 | Synore K421 Recoiver _ 6000 | | 82274 | SRl Kagosroow 5000

'_k’r)l/ " 'f \Jj__ WHEEL / TIRE INNER *FOR JAPANESE MARKET ONLY.

IN—Y% = ATV E
Part Names . Part Names

1/10\F—HE—ILRA2F— @QWDTAVR/YTR/2A) EP/\¥— V2 Closed Cell ') 7 1 >3 —(6185-04)

X |AKASS014] 1.0 2WD FRONT CLOSED CELL INSERT(SOFT) 650 | *| 812207 | 1:10 V2 Closed Cell Rear Foam(2)forBuggy 1400
EP/{¥— Closed Cell 2WD7 0>/ A > —(6185-03)

*| 6122068 | 1.10ClosedCell2WDFrontFoam(2)forBuggy 1100

9 /r '\" TI RE *FOR JAPANESE MARKET ONLY.

N—Y% X E ASE X E i

Part Names (F23k) . Part Names (Ftk)

EP/3¥— 2WDZH>k MC Micron 2.2"(8250-17) EP/3*¥—1)7 MC Electron 2.2"(8238-17)

| s12210MC Micron 2.2"2WD MC(Clay)Buggy FrontTires 2600 | ¥ 612244C Electron 2.2"MC(Clay)Buggy Rear Tires(2) 2800
] 2 AMbZR L ERGTS 0 1000 | 4|z S5/ E T o ez 202017
5121108 0 oD Front Tres 1800 | | 61224705 | 5L L 2 By Rear Hronis) 2100
* IS S AND NSOt Tres 1800 | | 612244 | GECL ey By Rear Hrosis) 2200
K ezt e D D W o Tres 1900 | |612268MC| B C ) MG (G Roar Tires. 2800
*|o2iee | B D MC G But FrontTren?) 2600 | [o12249HC] 01 2\ oot Buy Rea Tres 2900
e I8 17 e e 26 020
X IZZSTWHB] Fl St 025 s Gupes o e T 1900 | [6t2273MC] B e D M(Clayeront e o 1) | 2600
HT2Z39M8| e 7\ Syt ot By Rear Tres 1800 | [stzzranic| S o AND MG Indoor Bugey Framt | 2700
% (612230M4B EZI?S:?ZZHTﬂmgtﬁ)ﬂirbsegf(t?gagg-}gsl)?ear Tires 1900

75 :/ l/7\ T= 9 - BRUSHLESS MOTOR *FOR JAPANESE MARKET ONLY.

IN—Y % S E fif N—Y% X 7E fifi
Part Names (Feik) . Part Names (Fidk)
VORTEX VST2 LW 75+ L R E—4 — 6.5T VORTEX VST2 LW 75~ LR E—4 — 8.5T
ORI28308| \/rtex VST2 Pro LW 540 6.5T 13800 | |ORI28311| \/Grtey VST2 Pro LW 540 8.5T 13800
VORTEXVST2 LW 75 L LR E—&— 7.5T 13800 | |oRi28393| VORTEX ULTIMATE STOCKT 5 & L 2 E—5—17 5T(JP)
Vortex VST2 Pro LW 540 7.5T Vortex Ultimate Stock540 17 5T(JP)44mOHM

ORI28309 13000

ESC ELECTRIC SPEED CONTROLER *FOR JAPANESE MARKET ONLY.

ACE X E i ) ACE XE

Part Names (k) : Part Names (Fitk)
VORTEX R10.1 75 ¥ L XESC(170A/2S) Vortex DSB-RPlus T4 /)L 70455 LRy o R
Vortex R10.1 25 23000 | |ORIB5153) \/o 1oy DSB-R Plus 4500
ORION HMX10 75 3 L RESC Modified (250A/2S)
HMX 10 Controller Modified

ORI65128

ORI65132 42000

39



ATVE

Part Names

T2

X
(Biik)

TOOL

*FOR JAPANESE MARKET ONLY.

N—Y4%
Part Names

XE
(Bitk)

*

KRF 7—/,1)—<—(3.0mm)

ARL—R1)—<—( ¢ 3.05)

36133 KRF Arm Reamer (3.0mm) 2000 YKWOO1 Straight Reamer(3.05) 2800
3135 | KRF Tambucie Wrencn(2.05.94.0.5.9) | 1800 | | vkwo1sa| {ANAL TOCT Do ranch brvertt-omm) 1700
36219 | S5 kaif Edge Rearmer 1800 | - |1400158%8) KANAI TOOL Ball Porm vt ammy. | 2200
362199 | SE ke Edge Reamer Ps 2000 | Y0207 KN TOGL He Wraneh Drive (2 ome/ T-Gonting)| 2300
36261 | KRF Siainiece pC-body Saseers Staght 500 | | vowoeee) KANAL TOOL Bl Pt Drivertzommy | 2200
36262 | KR Siainiece PC.Body Seiseors Curve 500 | | YKWwo2s8| {GONA] TOOL Hex tiranch brverts.omm) 1800
BKAAOEZ A R MOUNTING BANDS Tit-to@res) | 500 | | mees) (NN TOOT Bal Pom rvertasmmy | 2200
pnsr| A S 02 3 S 20| [wnsnel KANAI 98 F22 K501 o mm

B | S sl 55 oo v KT8t B2 2l ™

R246 | FyonN—H—TTS59H -5~gO° 1200

-8192 | Camber Gauge Black -5~20

D 7 41— ACCESORY *FOR JAPANESE MARKET ONLY.

IN—Y4E
Part Names

X E fiff
(Fi4k)

N—Y%
Part Names

XE(
(FifR)

1700BK gz;ét';;)gézi%gg;“ 180 | |876138 | KvSSHO ?;g,;gé;;gs 5500
1701BK é’j;@;;@%i%@;” 250 | | 876148 | KvSsH g;;j;gé;;w 7500
17028K | 2 oo 2% 320 | | 876158 | KYOSHO camiing Boct - 8500
1705 | 2 ey ) 500 | | 87618 | kYOS bamying Gase Bty 4200
1706 | 2 ety M) 500 | | 87619 | KOS e L Sy 4200
1707 | 2 Feamatcrtnes M) 500 | | 87823 | KYOOHS PRORO pog 3000
1708 | 23 Rt bloaiincny ) 500 | | 87952 | e k) 1600
17968L | &1t Lhome Tonetoion) ) 700 | | 6184 | B e 2) 200
36218 | Snoek Absarber P Hotder Winignet 700 | [964418| Gan T (X OIS0 300
36218R gh/oéﬁgsérb;;? I5/|t2 %ﬁi‘%ﬁéﬁﬁn’ema 700 | |AKA98201 ﬁﬁﬁ é;g:r;/sg_DZi?I_S)h[;((elf)(Large) 800
362285K) Niarmanace Smd Typa Low (BTect) 1600 | (AKASBI03| KA MEDIUM ONCE S 900
36228R | M ionanca tand Type Low (o) 1600 | (AKAB304| AKA akast GIRGH Gack. ™ 1000
80460 | B 55 0¥ 16000 | K| Lot | o g 300 5000
80461 | 57an%’ 6800 | *| R0 | L o Conie 100 500
80462 | 7000 Bk 1800 | x| R | ot 10 500
80463 | pARTE BOX L 1800 | x| R | G S Cotie o™ 500
80464 | PaRTa BOXM 550 | *| o0 | Shisone Saneer Cepie 190 500
80465 | pARTS BOX S 150 | %| Rene | Siicone Sensor Cable 210mm 500
80466 | parTa BOX S5 400 | A| R | ey in oy o 8pcs. 250
80823BK 523%28 Ft;‘tyl\;;%lfaa?(ggdzzcm) 4000 | * S%‘ég E’rﬁﬁﬁcﬁﬁn’é?ym T%@e)g[?cs 300
80823R | B3 ¢ 20 5t Ao Gtazcm) 4000 | *| 2 | R R oo for By P e 300

40




N—Y%

Part Names

4L

XE i
(Fi4R)

O I L *FOR JAPANESE MARKET ONLY.

N—Y% 3 TE {if
Part Names (Fiik)

1)arA AL #200 (40cc)

S )L #600 (80cc)

N—Y%

SIL0200| gjjicone OIL #200 (40cc) 600 | |SIL0BO0-B | Sjjicone OIL #600 (80cc) 1100

o] S B oo | o] S

5103008 | G oy 100 | |S1L2000 | Siea 7 45000 (d0ce) 600

S| ST 50000 oo | [snaan 0t 1

sios00s | 2 A 0 800 B0ce) 100 | |S1L6000 | o 45000 (40c) 600

05508 0 A ey 100 | |S1L7000 | Siea 6 7000 (40c) 600
/7- E jJ )l/ CH EMICAL * FOR JAPANESE MARKET ONLY.

N—Y4%

Part Names

Part Names

96177 M:R:E I_Elo;grilétgr;>s?)r:yxM-%;eMF-One 1300 96625 ggg;ir?g{igu%#‘y ) 1000
561788 Fo;ftigg\l/lgdiZanjsgiﬁ}Jert?m)cc) 1200 | [XGS151 Sf? g;'r/sgéfé(;é?e(?g?&) 900
06508 | 1C Jom Grease 000 | |X08152| ok Craae G0)
96510 ﬁgﬂﬂﬂf.&ﬁfﬁ#ﬁﬂgg )(109) 1100 | |xas153| for T gr/e];ge;?s(g’)g) 850

EX-+v hE

N—Y4%
Part Names

X E ff
(Fitk)

SCREW - NUT etc. *FOR JAPANESE MARKET ONLY.

IN—VZ X E fiff

Part Names (Fifk)

E!) >4 (E2.5/10A) R Fv v TER(M3X6/7 5 > OAH5A)
1B025 | E_Ring(E2.5/10pcs) 150 | 11-823006F| =, Screw(M3x6/Flanged/5pcs) 400
F F(M3x2.4/10A) F v v TER(M3x8/5A)
1-N3024 Nut(M3x2.4/10pcs) 200 1-523008 Cap Screw(M3x8/5pcs) 200
F v ~(M3x3.3) 74 A2 (5A) F v TERX(M3x12/5A)
1-N3033N | Nui(M3x3.3) Nylon (5pcs) 200 || 1S2012| cap Screw(M3x12/5pcs) 200
1-N3033NA| 7 F(M3x3.3) F A O (FILS/TIL—/5R) 300 1-523000 | ¥ ¥ ¥ TE Z(M3x20/5A) 200
B Nut(M3x3.3) Nylon (Aluminium/Blue/5pcs) Cap Screw(M3x20/5pcs)
1-N3033NA| 7 R(M3x3.3) 74 O > (FIL 2/ JLIR—/5X) 300 1-503022 | ¥ ¥ ¥ TER(M3x22/5X) 200
S Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs) Cap Screw(M3x22/5pcs)
TV ~(M3x4.3) T4 O (5A) F+ v TER(M3x25/5)
1-N3043N | \yt(M3x4 3) Nylon (5pcs) 200 1828025 | 30 2 w(M3x25/5p00) 200
1-N3043NA| T B (M3x4.3) 74 O 2 (FILS/T)LIN—/5A) 300 1-523030 | ¥ ¥ T E R (M3x30/5A) 200
S Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs) Cap Screw(M3x30/5pcs)
1-NAO4SFNA| F v R (M4xd.5) 75 2 S F A B (F LS/ TIL—/AR) 300 1.533006H 73 E Z(M3x6)(~ v & Z/10A) 300
-B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc) Flat Head Screw(Hex/M3x6/10pcs)
1-NAO4SFNA| + R (M4x4.5)75 < F 4 BU(F L 3/T—)L FIAR) 300 1.33008H &3 E Z(M3x8)(~ v &7 Z/10A) 300
-G Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc) Flat Head Screw(Hex/M3x8/10pcs)
K F v F(M4x4.5) 7522 (10A) R H35 EZX(M3x10)(~ v 2 Z/10A)
1-N4045F | Qut(M4x4.5) Flanged (10pcs) 200 | 1-S38010H) &1 o Screw(Hex/M3x10/10pcs) 300
1-N4045F |+ v R(M4x4.5) 75 2 (RF—ILITL—I8A) 300 1-553003 v kEZX(M3x3/10A) 200
-B Nut(M4x4.5) Flanged (Steel/Blue/8pcs) Set Screw(M3x3/10pcs)
1-N4045F | F v F(M4x4.5) 75 O (RF—)U/Lw FIBA) 300 1-S53004 v kEX(M3x4/10A) 200
R Nut(M4x4.5) Flanged (Steel/ Red/8pcs) Set Screw(M3x4/10pcs)
] R4 2 EZ(M2.6x5)(~ v 4 RI10A) . v kEZX(M3x8/10A)
1-812605H| g, ton Screw(Hex/M2.6x5/10pcs) 400 1-553008 | gt Screw(M3x8/10pcs) 300
KA 2 EZR(M3X6)(~ w4 Z/M10A) i v kEZX(M3x10/10A)
1-S13006H| Byjtton Screw(HexIM3x6/10pcs) 300 | | 1953010 set Screw(M3x10/10pcs) 200
. R4 2 EZR(M3X8)(~ w4 Z/10A) . v FEZ(M3x12/10A)
1-S13008H| B fion Screw(Hex/M3x8/10pcs) 300 | | 1883012 gef Screw(M3x12/10pcs) 200
. R 2 EZ(M3x10)(~ w42 R/MOA) . 7y ¥ x —(M2x6x0.4/10A)
1-S13010H) 5. iom Screw(Hex/M3x10/10pcs) 300 -W200604 Washer(M2x6x0.4/10pcs) 200
R RE 2 EZR(M3x12)(~y 9 XM10A) i 7w L —(M2.6x7x0.5/10A)
1-S13012H) Bjtton Screw(Hex/M3x12/10pcs) 300 | [1WE0705) \asher(M2.6x7x0.5/10A) 200
R 2 EZ(M3x35)(~Ny T XI5A) i 7 <+ —(M3x8x0.5/10 A)
1-813035H| B ton Screw(Hex/M3x35/5pcs) 300 1300805 Washer(M3x8x0.5/10pcs) 200

41




YRR IETER 305 7 B1HBREDHD T, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBANPIN=") A T2aVIN—")DBATGE

KINSOBATERBFERNICRSETWLEXY

Oz IO UID BLUTURSITIBAETHOARTNN=Y P ATV \=VYZEBA
U TTERDICETEN TEET,

O/ —VIIRETEEBAL WD BIEITHRWEGE AT =RV b
MSBERTTEBATEIENTERT,
(REBBRUBERAH IC & 2BERFTIEFR20E3A3TIHESD > TRT STV

WTHEDETDTFHTTEILEWN)

O mD TRAICERL TRBERNR (Fd) &@BRICREFHRHUNPLETT,

MBZIWHEIC L D RERFERDRLBD ETOTTREDEEABHEICTTRRELL SV,

BB FEARRBE - SMREFCRTESEFEX LOBRICL D, BRBBANTEV
ETOTHENUHTTERLEZ L,

1.FFTRBETHERHLIEZ W,

FFE.BELDRIEN. COBERELBVNKROWIIEWERIEICSEKIELLEEIWVW SHFED/\—YDEREI
HNISEIBACEE T, ZORICHEI /B BRE 2 RIFEICHRDEEANRAL—XICIEDET,

: T A
BETEBTNDBAETORBOIAY A VIN—YVEXES chELSREBUADE

RIETHFED/IN =YD cE e ERUINE S B ETH . REBDIAY S04V /I—YVERXRE*ZABINIEZFDHE TEXTEET,
IAY S IR—YVEEBEF CHFLED/—YDRBVPHESZEEREICTEX LTIV EEERERSZHE VLW EITh
BB TI . REROCEEN . BIEICKBEITUET,

K—EER>TVWEWBIEHZEVWET,

7

A: RSB THER B: BIETREBR/IN—Y% C: 2EXH5#3~4 BT
N=YDRELHYRE EXULREEXIAS, REROZHED. BIEI
RT3, BEFULET,
- Sz AVSAY
e IN—VEXE
EURREIEZ D
ATYA—H
BEITY,
\. J

2.BEICTIIBWVERIZ RoBETHEISEERSTHBATEEY,

BIEIITHBWGEE TRER—AR—IDSEHUIAHLTIZE,

4 N\
19—y FTREICBULAD
http://rc.kyosho.com E
15—y N THERUABDBAE2EE (B IL Yy MI—R,
RIIZIAN) M SBBOWLFET DTSRIAEE W,
. J

RE%Rat
T243-0021 #Z)|IREAT FH3050
BEXT7IAMAAVZT—TF

OHEVWA IR 1I—Y —HREET
TEE 046-229-4115 S50 : B~ (HLA%<)13:00~18:00



The service mentioned below is available only for Japanese market.

MR IRIE ETAREGERDESENSE LA

NoDY—ERIEBRERNICROEBTIEEET
I THY., BELTHTLEFKULWDHENWALREZSSNWELRES, TEBAW L
RFEEE-IX, REI—Y—HEEABBNEE LS,
RELI—Y—HRKEABRBNVEEDORIEX., EBEW=EL<Hh., TEOSHWLWEEHEK
[CHWEEIFEEZIRANDS 2. FAXEF-IZBETEEY < &L,

RENORBVWEEEL - [REI—Y—HHRE]
RAEICBEVWAEOEE., TREL—Y—EHKEICTER LS,
BERIWEEDOEIE., SFXICEHCHAN BULGRBAZ2CRHEDS 2. A BRGRBAZEDOR—UH, (7RSS BRES
(F—No)ZAWSLE, LEARCEKRPIZEHMLELLEEELY,

@EEE’GGDBFEEIL\@&@:O 4 6 - 2 2 9 - 4 1 1 5 BETOBBWEEIEX. AE~EEMSRHEZR<)13:00~18:00,
FAXTIE. 24FH BB NEEDZHFELTBRYET, BEX. EEXALUBELE

Faxcosmat:046-229-4032 HABANBYET, BERABR~SBREREEER)

BECOSMLEEE:T 243-0021 #R)IE EXH EHEH3050 ERXT7 VA A2 T—TF
REHASL 21— —BR=ER

-------------------------------------------------------------------------------------------- B T L

HEIWEE AR

BREIWEERMKIE, FAXEEBETHEREY<EEL., BEFEI RETREADIAZESETEEET,
HEDHZRIF, BEVWEERKODIE—ZEREL TS,

(& No.34303 EECE ULTIMA RB7 )
. &8 MEFR | CEA X

- N @%  — _ ) &ma| F®% #® A A
i A—h—% [SELES . E—4H—

JoR CHERAD S

2UAF

. RICEE % i3

_earl_. ? -

—HE

fET i

ay  |EE ( ) FAX ( )

FEORMC | __

Tiensns | B ( ) FAX ( )
| AR~ REE(EE 1<) 13:00~ 1800 T BIEER A BRI : & | ZAINo.emerm) y

o N\

HEENEE TREAR: . REHREOA— SR OHRES(F—No)ERLBLE B CRKMIZIRAE S,
\, J

KREABRAEHTE., BEROBAFBROREICHZANTEYET . BFHRLIVD, IAXRUBHNEEZBELTHAY AEEHROBAABRICOETEL TR, (N~Q)DBEEREB/H TE=FITIRMH
LEVYRART2EILBIEEHYEREA, (NBEHROFFMORFEEZTGE, QEFBICEIEHATRBERERIBE. Q)Y —ERAORBO-HAHOERLICHATT 554,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

REKART

T243-0021 %) || REAT 3050 BAT 2 2 kX1 > 5 T —TF

| x—ﬁ—}‘éﬁm@ft%ﬁu%%ﬁﬂéb’( @ 1—H— X =EEEE 046-229-4115
RSUR/CEELHEL &5, | BEWAER  BE~2R@RE%ZB<)13 1 00~18: 00

60111807-1 PRINTED IN JAPAN



	34303_P001_ULTIMA RB7out
	34303_P002_ULTIMA RB7_out
	34303_P003_ULTIMA RB7_out
	34303_P004_ULTIMA RB7_out
	34303_P005_ULTIMA RB7_out
	34303_P006_ULTIMA RB7_out
	34303_P007_ULTIMA RB7_out
	34303_P008_ULTIMA RB7_out
	34303_P009_ULTIMA RB7_out
	34303_P010_ULTIMA RB7_out
	34303_P011_ULTIMA RB7out
	34303_P012_ULTIMA RB7_out
	34303_P013_ULTIMA RB7_out
	34303_P014_ULTIMA RB7_out
	34303_P015_ULTIMA RB7_out
	34303_P016_ULTIMA RB7_out
	34303_P017_ULTIMA RB7_out
	34303_P018_ULTIMA RB7_out
	34303_P019_ULTIMA RB7_out
	34303_P020_ULTIMA RB7_out
	34303_P021_ULTIMA RB7_out
	34303_P022_ULTIMA RB7_out
	34303_P023_ULTIMA RB7_out
	34303_P024_ULTIMA RB7 shock_out
	34303_P025_ULTIMA RB7 shock_out
	34303_P026_ULTIMA RB7_out
	34303_P027_ULTIMA RB7_out
	34303_P028_ULTIMA RB7_out
	34303_P029_ULTIMA RB7_out
	34303_P030_ULTIMA RB7_out
	34303_P031_ULTIMA RB7_分解図1_out
	34303_P032_ULTIMA RB7_分解図2_out
	34303_P033_ULTIMA RB7_分解図3_out
	34303_P034_ULTIMA RB7_分解図4_out
	34303_P035ULTIMA RB7_Set up sheet_out
	34303_P036_ULTIMA RB7_sp_out
	34303_P037_ULTIMA RB7_sp_op_out
	34303_P038_ULTIMA RB7_op_out
	34303_P039_ULTIMA RB7_acc_out
	34303_P040_ULTIMA RB7_acc_out
	34303_P041_ULTIMA RB7_acc_out
	34303_P042_ULTIMA RB7_out
	34303_P043_ULTIMA RB7_out
	34303_P044_ULTIMA RB7_out



